TKMWTP 80 Tal-Ko Racing Ltd JAN 2015
Drg No Part No HEAD ASSEMBLY / GRUPPO TESTA Price | Vat |Total £
L80001 | BOM625S M6 X 25 Stainless Steel Bolt for Head Cover /Al Vite Coperchio Testa | ** 0.60 0.12 0.72
L80002 \WASM612C Copper Washer for Head Cover / Rondella Coperchio Testa ** 1.000 0.20 1.20
L80003 WTP8OWPU Water Pipe Union / Raccordo *x 495 0.99 5.94
L80004 WTP8OHC Head Cover / Coperchio Testa ** 70.00 14.00 84.00
L80005 'WTP8OORHCB |O-Ring for Head Cover / O-Ring Coperchio *x 2.25 045 2.70
L80006 | BOM820S M8 X 20 Stainless Steel Bolt for Head Insert / Acciaio Inox Vite Testa | ** 0.75/ 0.15 0.90
L80007 \WTP8OORHCS O-Ring for Head & Head Cover / O-Ring Testa-Coperchio *x 1.35 0.27 1.62
L80008 WTP80OHS Head Standard Volume / Testa Volume Standard ** 70.00 14.00 84.00
L80008 WTP8OHLP Head Low power Volume / Testa bassa potenza Volume *x 70.00 14.00 84.00
L80009 'WTP8OORH O-Ring for Head / O-Ring Testa ** 1.95 0.39 2.34
L80010 \WTP8OGHCO05 Copper Gasket for Head 0.05mm Thick / Guarnizione Tenuta Testa *x 450 0.90 5.40
L80010 WTPBOGHC1 Copper Gasket for Head 0.10mm Thick / Guarnizione Tenuta Testa ** 450 0.90 5.40
L80010 WTP80OGHC2 Copper Gasket for Head 0.20mm Thick / Guarnizione Tenuta Testa ** 450 0.90 5.40

29
&
~ l 3 80001
S & Y :
" / 30002
(i:> ' 80006 <
- ==
1S (0
g S 180007 { O
S @
)
= 80003
S =
80008 L80004

\\\ngooo9

—L80010

L8OOQS/J;::\:::\i
S

o
©0

\

Tel:

01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




TKMWTP 80 Tal-Ko Racing Ltd JAN 2015
Drg No Part No CYLINDER ASSEMBLY / GRUPPO CILINDRO Price Vat |[Total £
L80030 \WTPBOCYLCP |CYLINDER Complete with Piston Assy / Cilindro Completo ** | 393.00 78.60| 471.60
L80031 \WTP80OCYL CYLINDER with LINER / Cilindro ** | 335.00 67.00 402.00
L80032 WTP8OPCA PISTON SIZE A (46.75mm) Complete / Pistone Completo *x 58.00 11.60  69.60
L80032 |\WTP80OPCB PISTON SIZE B (46.79mm) Complete / Pistone Completo ** 58.00 11.60 69.60
L80032 'WTP80OPCC PISTON SIZE C (46.81mm) Complete / Pistone Completo ** 58.00 11.60  69.60
L80032 |\WTP80OPCD PISTON SIZE D (46.83mm) Complete / Pistone Completo ** 58.00 11.60 69.60
L80032 WTP80OPCE PISTON SIZE E (46.85mm) Complete / Pistone Completo *x 58.00 11.60  69.60
L80032 '\WTP8OPCF PISTON SIZE F (46.87mm) Complete / Pistone Completo ** 58.00 11.60 69.60
L80032 'WTP8OPCG PISTON SIZE G (46.89mm) Complete / Pistone Completo ** 58.00 11.60  69.60
L80033 WTP8OPBA PISTON BARE SIZE A / Pistone Nudo ok 36.000 7.20| 43.20
L80033 |WTP80PBB PISTON BARE SIZE B / Pistone Nudo i 36.00 7.20| 43.20
L80033 WTP80OPBC PISTON BARE SIZE C / Pistone Nudo ok 36.000 7.20| 43.20
L80033 |WTP80PBD PISTON BARE SIZE D / Pistone Nudo i 36.00 7.20| 43.20
L80033 WTP8OPBE PISTON BARE SIZE E / Pistone Nudo ok 36.000 7.20| 43.20
L80033 '\WTP80OPBF PISTON BARE SIZE F / Pistone Nudo i 36.00 7.20| 43.20
L80033 'WTP8BOPBG PISTON BARE SIZE G / Pistone Nudo ok 36.000 7.20| 43.20
L80034 |(WTP80OPR PISTON RING / Segmento i 13.50 2.70 16.20
L80035 WTP8BOPGP GUDGEON PIN / SPINOTTO ok 7.200 1.44 8.64
L80036 'WTP80SEB SMALL END ROLLER BEARING / Gabbietta Rulli i 6.95 1.39 8.34
L80037 |WTP80OPC CIR-CLIP / Anlellino Ferma Spinotto ** 0.65| 0.13 0.78
L80038 'WTP80GCYL02 GASKET for Cylinder 0.2mm / Guarnizione Cilindro *x 1.90 0.38 2.28
L80038 |WTP80GCYL04 GASKET for Cylinder 0.4mm / Guarnizione Cilindro ** 1.90 0.38 2.28
L80038 '\WTP80GCYL05 GASKET for Cylinder 0.5mm / Guarnizione Cilindro ** 1.90 0.38 2.28

AN

L8005

80038

AN

180036

80034

O

\SA4

80035

@2\¥ 180035
180037

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




TKMWTP 80 Tal-Ko Racing Ltd JAN 2015
Drg No Part No CRANKCASE ASSEMBLY / GRUPPO CARTER Price | Vat |Total £
L80060 'WTP80OCC CRANKCASE BARE Both Halfs / Coppia Carter SX+DX ** | 395.00 79.00 474.00
L80061 WTP8OMTP MOUNT TOP PLATE for Engine / Piastra Motore ** 47.00 9.40 56.40
L80062 WTP80OCLUTC |COVER for Clutch / Coperchio Frizione *x 95.00 19.00 114.00
L80063 WTP80OSMS SUPPORT COVER for Starter Motor / Piastra Supporto Avv ** 34.000 6.80 40.80
L80003 'WTP80OWPU UNION for Water Pipe / Raccordo *x 495 0.99 5.94
B22011 WTP80PU PULSE UNION / Raccordo Impulso ** 4.00 0.80 4.80
L80064 WTP80ORSMS O-RING for Starter Motor / O-Ring Motorino Avviamento *x 0.65 0.13 0.78
L80065 BOM516 M5 x 16 BOLT for Clutch Cover / Vite Coperchio Frizione ** 0.17| 0.03 0.20
L80066 BOMS830 M8 x 30 BOLT for Engine Mount / Vite Piastra Motore *x 0.32) 0.06 0.38
L80067 BOM630 M6 x 30 BOLT for Crankcase / Vite ** 0.26/ 0.05 0.31
L80068 BOM640 M6 x 40 BOLT for Crankcase / Vite i 0.34| 0.07 0.41
L80069 BOM660 M6 x 60 BOLT for Support Cover / Vite ** 0.42| 0.08 0.50
L80070 BOM®620 M6 x 20 BOLT for Support Cover / Vite *x 0.22) 0.04 0.26
L80071 WTPB0OSTM8F |STUD M8 for Front of Cylinder / Prigioniero Anteriore Cilindro ** 3.75| 0.75 4.50
L80072 WTP80STM8R |STUD M8 for Rear of Cylinder / Prigioniero Posteriore Cilindro *x 3.75 0.75 4.50
L80073 WTP80STM6 STUD M6 for Reed Valve / Prigioniero Collecttore Asp ** 2,50/ 0.50 3.00
L80074 WTP8BONUTF FLANGED NUT M8 x 13 A/F for Cylinder Stud / Dado Cilindro * 1.50 0.30 1.80
L80075 NUTM®6 NUT M6 for Carb Manifold / Dado Collettore Asp ** 0.20 0.04 0.24

®%\\L8©©67

80003

% L80073
LBO0O6BO 22— 80075

L8006

b

L 30066

L 800635
80068

80

\

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622



TKMWTP 80 Tal-Ko Racing Ltd JAN 2015
Drg No Part No CRANKSHAFT ASSEMBLY / GRUPPO ALBERO MOTORE | Price Vat |Total £
L80090 (WTPB0OCS CRANKSHAFT Complete / Albero Motore Completo ** | 465.00| 93.00 558.00
L80091 WTP8OCRKIT | CON-ROD KIT / Biella Completo ** | 183.20 36.64| 219.84
L80092 'WTP80OCR CON-ROD BARE Full CNC Long Life / Biella Nuda ** | 144.00 28.80) 172.80
L80093 |WTPBOBE15 ROLLER BEARING for B/E / Gabbia A Rulli xk 13.25 2.65 15.90
L80094 \WTPBOBEP CRANK B/E PIN / Asse Accoppiamento *x 1295 259 1554
L80095 WTPBOBETW | THRUST WASHER for B/E / Rasamento Argentato *x 6.50/ 1.30 7.80
L80096 \WTP8OCHIGN HALF CRANK Ignition Side / Coppia Semialberi ** | 140.00| 28.00 168.00
L80096 |[WTP8OCHCD HALF CRANK Clutch Side / Coppia Semialberi ** | 145.00/ 29.00| 174.00
L80097 |WTPBOKEY KEY for Crankshaft / Linguetta *x 1.95 0.39 2.34
L80098 |\WTP80BM MAIN BEARING for Crankshaft / Cuscinetto Di Banco *x 8.95| 1.79 10.74
L80099 WTP800S OIL SEAL 20x32x7 / Paraolio *x 410/ 0.82 4.92

L80090

80098

80099

=

50

80095

80096

L 30094

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




TKMWTP 80 Tal-Ko Racing Ltd JAN 2015
Drg No Part No CLUTCH ASSEMBLY / GRUPPO FRIZIONE Price Vat |Total £
L80120 'WTP8OCLUT CLUTCH Complete / Frizione Completo ** | 215.00| 43.00 258.00
L80121 WTP80OCLUTHSG HUB with STARTER RING GEAR / Ruota Avviamento xk 98.00 19.60 117.60
L80122 WTP8OCLUTSH SHOE for Clutch / Ceppo Frizione *x 2395 479 28.74
L80123 WTP8OCLUTSPR SPRING for Clutch Shoe / Molla Frizione *x 295 0.59 3.54
L80124 WTP8OCLUTTWP THRUST WASHER for Shoe Pin / Rasamento Ceppo *x 1.25 0.25 1.50
L80125 \WTP80OCLUTPC CIR-CLIP for Shoe Pin / Seeger Ceppo *x 0.25 0.05 0.30
L80126 \WTP8OCLUTWAS WASHER CONED / Molla A Tazza *x 5.95 1.19 7.14
L80127 WTP8BOCLUTNUT NUT / Dado ** 550/ 1.10 6.60
L80128 \WTP8OCLUTTW THRUST WASHER / Rasamento *x 5.95 1.19 7.14
L80129 WTP8OCLUTD CLUTCH DRUM BARE / Campana Nudo xk 3495 6.99 41.94
L80130 \WTP80OCLUTSP10T |SPROCKET 10T / Pignone Z10 *x 26.00 5.20/ 31.20
L80130 'WTP80OCLUTSP11T |SPROCKET 11T / Pignone Z11 ** 26.00 5.20 31.20
L80131 BOCSKM810 M8 x 10 CSK BOLT / Vite Pignone *x 0.32] 0.06 0.38
L80132 WTP80OCLUTB ROLLER BEARING / Gabbia A Rulli xk 6.95 1.39 8.34
L80133 |WTP80OCLUTCC CIR CLIP / Seeger *x 0.70/ 0.14 0.84

L380121
L0122
L80124

L80w25\\\© 5

L380126 %
L0129
SO 00
1807131 L0123

L0133

L 80132

L8012/
80128

L80130

Tel:

01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




TKMWTP 80 Tal-Ko Racing Ltd JAN 2015

Part No PVL IGNITION SYSTEM / GRUPPO ACCENSIONE Price Vat |Total £
PVLC105458 PVL COIL (105 458) / Bobina *x 68.50 13.70 82.20
PVLSTAT1040 PVL IGNITION STATOR 1040 / Statore Accensione xx 90.00 18.00 108.00
PVLSYSLC1040 PVL IGNITION with ROTOR / Accensione a Rotore ** | 166.50 33.30 199.80
PVLSYS1040 PVL IGNITION 1040 Complete / Accensione Completa ** | 235.00) 47.00/ 282.00
PVLROTLT PVL ROTOR / Rotore Accensione *x 76.50 15.30) 91.80
KEYW13530 KEY for Rotor (13 Dia x 3.0mm ) / Linguetta ** 195 0.39 2.34
BTNUTM12 NUT for Rotor / Dado per il Rotore *x 4.75 0.95 5.70
NGKPC PLUG CAP Red NGK LBO5EMH / Cappuccio Candela ** 450 0.90 5.40
PVLHTL PVL H T LEAD (Black) / Cavo ad Alta Tensione *x 450 0.90 5.40
PVLRC PVL RUBBER COVER / Rivestimento in Gomma xx 1.75 0.35 2.10
CABTIE9825 CABLE TIE 98mm Long X 2.5mm Wide * 0.10 0.02 0.12
BTEL140 EARTH LEAD for Coil (HEAVY DUTY) / Cavo di Massa ki 3.75 0.75 4.50
PVLRM6 PVL RUBBER MOUNT for Coil / Supporto in Gomma ** 3.50, 0.70 4.20
WASM612 M6 x 12 WASHER / Rondella ** 0.12 0.02 0.14
NUTM6 M6 NUT / Dado *x 0.16 0.03 0.19
BOM525 M5 x 25 BOLT for PVL Stator / Vite ki 0.19 0.04 0.23
BOM540 M5 x 40 BOLT for PVL Stator / Vite xx 0.26 0.05 0.31
WASM510 M5 x 10 WASHER for PVL Stator Bolts / Rondella *x 0.12 0.02 0.14
NGKB10EGV NGK SPARK PLUG B10EGV / Candela * 8.50/ 1.70 10.20
NGKBRI10OEIX |NGK SPARK PLUG BR10OEIX / Candela * 8.95 1.79 10.74

|PVLSTAT1040
KEYW13530 @
@\/
PVLROTLT
\
|PVLSYS1040 |
l g

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




TKMWTP 80 Tal-Ko Racing Ltd JAN 2015
Drg No | Part No STARTER SYSTEM / GRUPPO CABLAGGIO ELETTRICO | Price Vat |Total £
L80180 WTP80SM STARTER MOTOR / Motorino Avviamento ** 115.00 23.00 138.00
L80181 YUASA12V68AH YUASA BATTERY 12V 6.8AH / Batteria N 41.50 8.30 49.80
L80182 WTP8OBATB SUPPORT for Battery / Supporto Batteria *x 19.00 3.80 22.80
L80183 WTP8SOWLSET |WIRING LOOM & SWITCHES / Cablaggio Elettrico * 63.95 12.79 76.74
L80184 WTP80SML LEAD for Starter Motor / Cavo Motorino Avviamento ki 1195 239 14.34
L80185 BOM616 M6 x 16 BOLT for Starter Motor / Vite Fissaggio Motorino Avv. *x 0.22 0.04 0.26
L80186 WTP80SS STOP SWITCH / Interruttore Stop *x 13.50, 2.70 16.20
L80187 WTP80SB STARTER BUTTON / Pulsante di avviamento *x 23.50 4.70, 28.20
L80188 WTP80OWL WIRING LOOM / Cablaggio *x 12.000 2.40 14.40

LS8O1&1
LSO 184

L8O01383

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




TKMWTP 80 Tal-Ko Racing Ltd JAN 2015

Part No INDUCTION ASSEMBLY / GRUPPO ALIMENTAZIONE Price Vat |Total £
KA101RGRE GASKET for REED Assembly / Guranizione Pacco Lamellare *x 250 0.50 3.00
KA101RGREM GASKET for CARB Manifold / Guranizione Collettore per Carb ** 250 0.50 3.00
KA101RRE REED ASSEMBLY (Rubber Coated) / Pacco Lamellare Completo *x 45.00 9.00f 54.00
KA101RREM REED CARB MANIFOLD (CAST) / Collettore Carburatore Pacco Lamellare ** 25.00 5.00/ 30.00
KA101RREMS REED CARB MANIFOLD (CNC) / Collettore Carburatore Pacco Lamellare *x 66.63 13.33] 79.96
FFSTM632 STUD M6 x 32mm for Manifold / Prigioniero per il collettore ** 250 0.50 3.00
KA100GC GASKET for CARB / Guranizione per Carb *x 0.65 0.13 0.78
BTNBF NOISE BOX with Filter / Silenziatore Aspirazione con Filtro ** 61.00 12.20/ 73.20
BTNBFIL FILTER for Noise Box / Filtro per Silenziatore * 3295 6.59 39.54
K4SJC5070 JUBLEE CLIP for Filter to Carb Flange / Jublee Clip ** 250 0.50 3.00
BTNBWC WET COVER with Strap / Carter Umido con Cinghia *x 23.40 4.68 28.08
BTNBWCS ELASTIC STRAP for Wet Cover / Cinghia Elastica ** 250 0.50 3.00

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




TKM WTP 80

Tal-Ko Racing Ltd

JAN 2015

Drg No | Part No

EXHAUST SYSTEM / GRUPPO SCARICO

Price | vat |Total £

L80240 WTP8S80OEXM

Exhaust Manifold Standard / Collettore Scarico

*%

22.00 4.40 26.40

L80240 WTP8OEXMLP

Exhaust Manifold Low Power / Collettore di scarico a bassa potenza

*%

2450 4.90 29.40

L80241 BOM620

M6 X 20 Bolt for Exhaust Manifold / Bullone per collettore di scarico

*%

0.22 0.04 0.26

L80242 SPR60HDSW

Spring for Exhaust Manifold / Molla per collettore di scarico

*%

3.25 0.65 3.90

L80243 WTP8OEXP

Exhaust Pipe / Marmitta

*%

82.00 16.40/ 98.40

L80244 WTP8S0OEXEND

Exhaust End with Tail Pipe / Tappo terminale Silenziatore

*%

32.75 6.55| 39.30

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




TKM WTP 80 Tal-Kno Racina | td JAN 2015
Part No RADIATOR SYSTEM / GRUPPO RADIATORE Price | Vat otal £

K4SPIPEWPEN180 WATER PIPE 180 Degrees for ENDURO RADIATOR *x 1250 2.50 15.00
K4SPIPEWPEN90  WATER PIPE 90 Degrees for ENDURO RADIATOR o 11.00f 2.20 13.20
K4SPIPECON WATER PIPE CONNECTOR for RADIATOR *x 1.75 0.35 2.10
K4SJCLR25 JUBLEE CLIP for WATER PIPE o 150 0.30 1.80
K4SRADEN ENDURO RADIATOR WITH CAP ** | 155.00 31.00 186.00
K4SRADENBRKR  ENDURO RAD SUPPORT ROD o 3.75| 0.75 4.50
K4SRADENBRKB ENDURO RAD SUPPORT BOTTOM BRACKET *x 1150, 2.30 13.80
K4SRADENBRKT  ENDURO RAD SUPPORT TOP BRACKET o 1450, 2.90 17.40
KTPIPE PETROL PIPE Freeline Non-Hardening per Metre * 3.50| 0.70 4.20
KTO2L CATCH TANK 0.2 Litre for Petrol or Water OVERFLOW ** 395 0.79 4.74
KTO2LOR O RING for Catch Tank ** 2.00 0.40 2.40
KTO02LPB PLASTIC SUPPORT for Catch Tank ** 275 055 3.30
K4SRADENC ENDURO RADIATOR CAP *x 1450, 290 17.40
K4SRADENKIT ENDURO RADIATOR FULL KIT INC PIPES & FIX KIT ** | 273.00 54.60 327.60
K4SRADENTHM55 THERMOSTATIC VALVE 55 Degree for Enduro Rad *x 45.00 9.00, 54.00
BOM610 M6 x 14 CAP HEAD BOLT for RADIATOR BRACKETS o 0.21| 0.04 0.25
WASM618 M6 X18mm O/D WASHER *x 0.14 0.03 0.17
K4SRM RUBBER MOUNT for Enduro Radiator o 3,50, 0.70 4.20
BOM614 M6 x 14 CAP HEAD BOLT for RADIATOR BRACKETS *x 0.22 0.04 0.26
NUTNYM6 M6 NYLOC NUT o 0.21| 0.04 0.25
NUTM6 M6 NUT *x 0.16 0.03 0.19
APP AXLE PUMP PULLEY * 10.00f 2.00 12.00
APOR O-RING for Pump i 2.50| 0.50 3.00
AP AXLE PUMP o 20.00, 4.00 24.00
BOM635 M6 x 35 BOLT for Pulley i 0.28| 0.06 0.34

K4SRADENC

\ o
K4SRADBRKE 7

IK4SJCLF{25 l—'( t}q
I K4SRADENTHMSS I

Q
)

,-,A\’ )

K4SPIPEN180

BOM635

Tel: 01767 682020

Email: info@tal-ko.com

Fax: 01767 691622




	WTP80 HEAD ASSEMBLY LIST 2015.pdf
	sheet1

	WTP80 CYLINDER & PISTON LIST 2015.pdf
	sheet1

	WTP80 CRANKCASE ASSEMBLY LIST 2015.pdf
	sheet1

	WTP80 CRANKSHAFT ASSEMBLY LIST 2015.pdf
	sheet1

	WTP80 CLUTCH ASSEMBLY LIST 2015.pdf
	sheet1

	WTP80 IGNITION ASSEMBLY LIST 2015.pdf
	sheet1

	WTP80 STARTER SYSTEM ASSEMBLY LIST 2015.pdf
	sheet1

	WTP80 INDUCTION ASSEMBLY LIST 2015.pdf
	sheet1

	WTP80 EXHAUST ASSEMBLY LIST 2015.pdf
	sheet1

	WTP80 RADIATOR ASSEMBLY LIST 2015.pdf

